SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072904-01B

LTE Band 38

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.79 dBm) ™M1[1] 15.01 dBm)
2.5744860 GHz 2. 0 GHz
= T nd 26.00 dB @ ol 26.00 dB
. A S g Bk, v 18.941000000 MHz . peod g A n Ppmring B9 [, . 18.741000000 MHz
o { Q factof 135.9 n T~ 1 G’hﬂ{l;\w"""f’"“l 137.9
od {I T 0 d - I
. ] 3
+
-tod ! ! -0 d
7 T {
o LN T VWA Y. 20 o . o -
o " A SV S Al T
e
240
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.50 GHz 1001 pts Span 40.0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.574486 GHz 13.79 dam nd8 down 18.941 MHz ML 2,585035 GHz 15.01 dam nd8 down 18,741 MHz
T 1 2,570689 GHz -11.64 dam nd8 26.00 dB TL L 2,570689 GHz -9.61 dBm n 26,00 d8
T2 1 2,58963 GHz -11.97 dém Q factor 135.9 T2 1 2.589431 GHz -10.75 dém Q factor 137.9

L I ]

L U

J

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.88 dBm) ™M1[1] 13.28 dBm)
2.5974380 GHz 2.5964790 GHZ]
= ndB 26.00 dB @ M1 ndB 26.00 dB
10d e A, '\.,a.pgm . ! 18.821000000 MHz 0d R L 19.061000000 MHz
[ Qfactor™ ™| 138.0 ] R Q Faddph 136.2
od I | 0d |
] |
10 d - -10 di -
T y T
. A In, 20 di \
204 e L= Wiy vy 20 oo AvTve
el i S A ki
a0 36
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,597438 GHz 14.88 dBm nd@ down 18.821 MH2 M1 2.596479 GHz 13.28 dBm nd@ down 19.061 MHZ
T 1 2,585649 GHz -12.23 dbm nd8 26.00 dB TL L 2,58541 GHz -13.13 dbm nd8 26,00 d8
T2 1 2604471 GHz -10.93 dém Q factor 138.0 T2 1 2.604471 GHz -12.82 dém Q factor 136.2

L it J -

L U

J

Highest Channel / 20MHz / QPSK

Highest Channel /

20MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.49 dBm| mili] 13.08 dBm|
2.6142760 GHZ| 2.6041660 GHz
e nb 26.00 dB & ndB 26.00 dB
f BB o A 18.741000000 MHz ne o I A AR A 19.141000000 MHz
10d PN o o P a AR 10 d N N YT
J Q factor 139.5| Tt atdbrors=-A 136.1]
0d 0d / |
/
o o and L
J 7
20d i 20 di . .\
Mo\ Lo o gt A N I s iAad A AN Ao
) -0
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.61 GHz 1001 pts Span 40.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2614276 GHz 14,43 dBm ndB down 18.741 MHz ML 2.604166 GHz 13.08 dém ndB down 19,141 MHz
T1 1 2600609 GHz -12.61 dém nds 26.00 d8 T1 1 2.60029 GHz -13.22 dém nds 26.00 da
T2 1 2619351 GHz -12.80 dBm Q factor 139.5 T2 1 2.619431 GHz -13.30 dBm Q factor 136.1
L ) - L )i ) L
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072904-01B

LTE Band 38

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 0dB SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.76 dBm) 14.90 dBm)
2.57264000 GHz 2. 990 GHz
= 1 nd 26.00 dB @ 26.00 dB
di A h B 4.715000000 MHZ P D e S .690000000 MHZ]
1w fru— SAATAN A G Yoy 545.6) 0 7 265.8
od 0 d
10 df ‘i -10d
20 d - 20 d S
] ey N N I
. o bl » ’ S v /7
Can, TAT 30
40 df -40 d
50 df 50 d
60 d -60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.57264 GHz 12,76 dam nd8 down 4.715 MHz ML 2.575599 GHz 14,90 dBm nd8 down 9.60 WHZ
T 1 2,570142 GHz ~14.34 dBm nd8 26.00 dB TL L 2,570185 GHz -10.81 dbm n 26,00 d8
T2 1 2,574858 GHz -14.51 ddm Q factor 545.6 T2 1 2.579875 GHz -11.07 d8m Q factor 265.8

J

L U

J

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 13.05 dbm)| MI[1] 14.99 dBm
2.59487000 GHz 2.5980770 GHZ]
20 I} nde 26.00 dB| @ nde 26.00 dB)
h B 4.875000000 MH i A \ / 9.690000000 MH.
y S ) A e 5 2 4 o~ RN 2
o 7 ¥ [ ) M 532.3 n 7 Q factor \ 268.1
o d / 0 di { \
/ |
4 i¥: di i)
-10 df ’V |“ -10 T
/ \ - /
e L e N s
Nt VA ke w/ - e
. -3
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,50487 GHz 13.05 dam nd8 down 4.875 MHz ML 2.508077 GHz 14,99 dam nd8 down 9.60 WHZ
T 1 2,592542 GHz -13.26 dm nd8 26.00 dB TL L 2500105 GHz -11.06 dam nd8 26,00 d8
T2 1 2,597418 GHz -12.96 dam Q factor 532.3 T2 1 2.599795 GHz -10.60 dBm Q factor 268.1
L it ] - L ) ] L]

Highest Channel /

5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.64 dBm) ™M1[1] 14.59 dBm)
2.61611100 GHz 2.6111240 GHz
= 26.00 dB @ 4 - ndB 26.00 dB
10 d . Al 4.795000000 MHz 10 4 1 A N | S B 5.6 100D0IRR M iz
[‘” v 545.6) I Q factor N 271.7
04 04 |
J !
-tod o k -10d !
/ [ / ’\
20 d 7 20 di 1
- \ PN N \
3048 AT TP ey S 50 - ] (P ey P
Yaaihw Vi~ A R\ T s
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.615 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2616111 GHz 13.64 dBm ndB_down 4.795 MHz ML 2.611124 GHz 14.59 dBm ndB_down 9,61 MHZ
TL 1 2615102 GHz -12.56 dm nd8 26.00 dB TL L 2.610185 GHz -11.62 dam 26.00 dB
T2 1 2.619898 GHz -13.05 dém Q factor 545.6 T2 1 2.619795 GHz -10.60 dBm 271.7
L U J wa L JU J L]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072904-01B

LTE Band 38

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Moede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.04 dBm) ™M1[1] 12.11 dBm)
2.5737240 GHz 2.5828770 GHZ]
= nd 26.00 dB @ WindB 26.00 dB
. n . B E 14.116000000 MHz . L0 . 18.861000000 MHZ
W T+ JF G favke 182.3 e I STWL A SV AR afidar-aicy 136.9
d ! P \
a 1 ] + L
-1 d !‘ 10 d ]I. 2
20d : o 204 - — Frr
Y YT ey v Y I YT V™8
Lol A
Al <3
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,573724 GHz 14.04 dBm nd@ down 14.116 MH2 M1 2.582877 GHz 12.11 dBm nd@ down 18,861 MHZ
T 1 2,570457 GHz -12.43 dbm nd8 26.00 dB TL L 2,570689 GHz -15.19 dbm n 26,00 d8
T2 1 2,584573 GHz -12.28 dém Q factor 182.3 T2 1 2.58955 GHz -14.04 dBm Q factor 136.9

L I ]

L U ]

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 3.25 dBm)| ™M1[1] 12.74 dBm)
2.5928720 GHz 2.5912440 GHZ]
= nd 26.00 dB @ [E} nd 26.00 dB
1wd ) ;l,\w - - 14.505000000 MHz| 10 4 Bw 18.621000000 MHz
7 g = 1788 T VT Y gl 130.2
o / o ‘
/ b ; | L
10 df - -10 1, ¥
{ | ) |
20d A f‘\; L N o i M AP A o]
RPN W el A N SR I WA ST,
e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,592872 GHz 13.25 dBm nd@ down 14.505 MHz M1 2.591244 GHz 12.74 dBm nd@ down 18,621 MHZ
T 1 2,587777 GHz -12.95 dbm nd8 26.00 dB TL L 2,585669 GHz -12.77 dm nd8 26,00 d8
T2 1 2,602283 GHz -12.41 dBm Q factor 178.8 T2 1 2.604311 GHz -12.79 dém Q factor 139.2

L I ]

L U ]

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.60 dBm| mili] 12.42 dBm|
2.6083040 GHZ| 2.6048850 GHz
e ndB 26.00 dB & a1 ndB 26.00 dB
- 14.356000000 MHz X Byt 18.701000000 MHz
10 di = LR A 10 d = hamveag: T o, w .
J,’ i A~ AT y 181.7) S o ey 139.3
od | od r
; # ’ | L
-0 E -10 . ic
|
20 d | -
A ] |
et ot I VN e A F e T
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2608304 GHz 12.60 dBm ndB down 14.356 MHz ML 2.604585 GHz 12.42 dBm ndB down 18,701 MHz
1 2 605427 GHz -12.91 dém nds 26.00 d8 T1 1 2.600649 GHz -13.93 dém nds 26.00 da
1 2619783 GHz -12.52 dém Q factor 1817 T2 1 2.619351 GHz -13.71 dBm Q factor 138.3
L ) - L )i ) L
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072904-01B

Occupied Bandwidth

Mode LTE Band 38 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 451 | 450 | 9.05 | 9.03 | 13.37 | 13.43 | 17.82 | 17.90
Middle CH - - - - 451 | 451 | 9.05 | 9.03 | 13.43 | 13.46 | 17.82 | 17.82
Highest CH - - - - 450 | 450 | 9.05 | 9.03 | 13.43 | 13.40 | 17.78 | 17.78

Mode LTE Band 38 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.48 - 8.99 - 1343 | - | 17.94 | -
Middle CH - - - - 4.50 - 9.01 - 1340 | - | 17.90 | -
Highest CH - - - - 4.48 - 9.05 - 1346 | - | 1782 | -

TEL : 886-3-327-3456 Page Number 1 A38-12 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072904-01B

LTE Band 38

Lowest Channel

/ 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

Ref Level 30.00 dém

Offset 12,10 dB & RBW 100 kHz

(=]

Ref Level 20,00 dém

Offset 12,10 dB & RBW 100 kHz

L I

o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.97 dBm) 15.40 dBm)
7149100 GHz 179900 GHZ,
= 3 Occ Bre 4.505404505 MHz @ 4496 MHz
L Vs N s . L s sl o N
10d _ WY T R e, 104 | = L, ;
T / |
od |
10 d } |
T 4
o \ |
= AN
e P T
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.5725 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.571491 GHz 14.97 dam ML 2.573799 GHz 15.40 dam
T 1 2,5702323 GHz 8.18 dBm Oce Bw 4.505494505 MHz TL L 2,5702522 GHz 9.57 dBm Oce Bw 4.495504496 MHz
T2 1 2.5747378 GHz 10.30 dam T2 1 2.5747478 GHz 10.00 dam

L U

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
16.40 dBm) ™M1[1] 14.06 dBm)
2000 GHz 427100 GHz
20 20
4.505494505 MHz, ”x:\ 3: 1] 5494505 MHz|
W P | e Y e N Aoy NS
104 WA AV YL® SN 10 4 ; e, ¥ v Y
0 i 0 d
Ji \ !
10 d - A -10 di L |
7 \ f 1
/ \ [ \
T o !
AV N o o
el f A i T Sl e vl Aenaf
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 250532 GHz 16.40 dBm ML 2.504271 GHz 14.06 dam
T 1 2,5927423 GHz 9.91 dBm Oce Bw 4.505494505 MHz TL L 2,5927522 GHz 9.97 dBm Oce Bw 4,505494505 MHz
T2 1 2.5972478 GHz 10.42 dam T2 1 2.5072577 GHz 9.28 dam

L U

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dB & RBW 100 kHz Ref Level 20.00 dém  Offset 12,10 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.83 dBm mili] 14.48 dBm|
20 2.61555200 GHz, - 2.61740000 GHZ,
W Oce Bw 4.495504496 MHZ, kS Oce Bw 4.495504496 MHZ|
h s - e P T P _
0 RN LE WY, N — 10 d ; N ! ! o
{ /
| i
od 7 0 . T
d { d / \
-0 § -10 T
i i \
20 d 20 di | L
J | s
PURT T Tovro Pk LA v TR ] e,
-40 -40 df
-50 d -50 di
60 d -60 db
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.6175 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2615552 GHz 15.83 dBm ML 2.6174 GHz 14.48 dBm
TL 1 26152522 GHz 8.60 dBém Oce Bw 4.495504496 MHz T1 1 2.6152622 GHzZ 8.94 dBm oce Bw 4. 495504496 MHZ
T2 1 26197478 GHz 11.19 dBm T2 1 2.6197577 GHz 9.08 dém

L )i
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FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072904-01B

LTE Band 38

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

L I

o o
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.08 dBm)| ™M1[1] 16.91 dBm)
0 2.5791560 GHZ| - ) 2.5744410 GHz
050949051 MHz O X, ﬁ/o :c By 9.030969031 MHz
D LW e e s Sy
10d = 104 4 = <
|
i A I \
a T o \
| { A
-10 df - - -10 de Y
] | )
20 d L | 20 df
= —~ e = = pE—— o T — 7
AR A N Rwiaw -
a0 30
-40 ds -40 di
50 df 50 d
&nd -60 di
CF 2.575 GHz 1001 pts Span 20.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.579156 GHz 15.98 dam ML 2.574441 GHz 16.31 dam
T 1 2,5704645 GHz 11.19 dBm Oce Bw 9.050943051 MHz TL L 2.5704845 GHz 10.01 dBm Oce Bw 9.030969031 MHz
T2 1 2.5795155 GHz 10.22 dom T2 1 2.5795155 GHz 10.24 dam

L U

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™11 16.53 dBm)| 16.37 dBm
- " 2.5940210 GHz - 2.5934220 GHZ]
N 050040051 MHz : 9.030969031 MHZ
wa nfrn . e LS
/ \
o d / 0 di I \
{ | 4
-10 df — 10 d
A\ !
204 20d -
— 7 W PPN NP N
e N W N e S ey AVt o
a0 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.594021 GHz 16.53 dam ML 2.503422 GHz 16.37 dam
T 1 2,5904845 GHz 10.28 dBm Oce Bw 9.050943051 MHz TL L 25005045 GHz 9.63 dBm Oce Bw 9.030969031 MHz
T2 1 2.5995355 GHz 11.29 dam T2 1 2.5995355 GHz 9.92 dam
L U J wa L JU J L]
ctrum vectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.74 dBm) MiL1] 15.21 dBm)
2 L 2.6132820 GHz o 2.6117830 GHZ]
By 0.050949051 MHz| : Occ 0.030969031 MHz|
T i, AR A | VB T | S T - 1z
04 i MY VL 04 A At W PV A, 5
od T 0 l\
-0 d -10 di '\
20 d 20 d {
o B > 40 dRmns T
40 d -40d
50 df -50 di
60 df -60 de
CF 2.615 GHz 1001 pts Span 20.0 MHz CF 2.615 GHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc X-value ¥-value Function Function Result Type | Ref | Trc X-value ¥-value Function Function Result
f I I i i I f 1 I i i I
ML T 2.613262 GHz 16.74 dBm ML 2.611763 GHz 15.21 dBm
T fy 2.6104645 GHz 11.27 dam oce Bw 9050943051 MHz TL L 2.5104845 GHz 9.76 dam oce Bw 9.030960031 MH2
T2 1 2.6195155 GHz 10.99 dBm T2 1 2.6195155 GHz 10.22 dBm

L )i
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072904-01B

LTE Band 38

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.90 dBm) 14.02 dBm)
- 1 2.5798380 GHz - 2.5789390 GHZ]
- N Occ By . 13966635367 MHz 13.426573427 MHz
TL A AU [ 8 1| AN v
104 AN N [P alha NOREVEV 4 104 ATAYEN ) ol
[ | / |
o d | 0 di L
/ | | \
10 df - T -10 d b
/ \
z0d - a L E— 20 d - ¥ SN AN
NIRRT AV
= 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.5775 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.579838 GHz 16.90 dam ML 2.578939 GHz 14,82 dam
T 1 2,5708167 GHz 9.06 dBm Oce Bw 13.366633367 MHz TL L 2.5708167 GHz 9.42 dBm Oce Bw 13.426573427 MHz
T2 1 2.5841833 GHz 10.44 dam T2 1 2.5842433 GHz 9.64 dam
L U J L JU J L]

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.51 dBm)
- 2 2.5 3 - - 2.5927820 GHZ]
. J N Dcc B 13.426575427 MHz T 13.456543457 MHz
PUN b N ™ | o e oy T A S \
10d - - 104 s -
/ \ f
od 1 | 0d
-10 df R -10 d
T T )
S 204 1
e ) (DY Sv N A Y . PP e v
-ad der
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.589995 GHz 16.94 dam ML 2.503782 GHz 14.51 dam
T 1 25862667 GHz 10.66 dBm Oce Bw 13.426573427 MHz TL L 2.5852268 GHz 9.34 dBm Oce Bw 13.456543457 MHz
T2 1 2.6017133 GHz 9.54 dam T2 1 2.5016833 GHz 9.20 dam
L U J wa L JU L]

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.50 dBm| mili] 15.04 dBm|
20 2.6067760 GHZ| -
Ix Oce B . 18426573427 MHz ~ ‘.: Oce By 13.306603397 MHz
L A | Y e . ~ Ak e | e I- -
10 d ¥ - 10 — -
] 1 /
od f '\ 0d H
BUE! 1 04 .
/ |
L | 20 di
AT ey A A ] In,. s
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.6125 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2606776 GHz 15.50 dBm ML 2.608534 GHz 15.04 dBm
TL 1 26057567 GHz 10.49 dBm Oce Bw 13.426573427 MHz T1 1 2.6057567 GHzZ 9.61 dBm oce Bw 13.396603397 MHz
T2 1 26191833 GHz 10.49 dBm T2 1 2.6191533 GHz 9.27 dbm

L )i ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072904-01B

LTE Band 38

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.25 dBm) ™M1[1] 13
- 2.5754850 GHz - 2.5819980 GHZ]
T Occ B 17.822177822 MHz T occ B 17.902097902 MHz
J N RPN NP SN N g " P W 2
10 = - 10 T v Pty ‘l
od 0 d . |
-10 df T -10 d !
| |
o ! L L A, 20 di - A\ n o,
YAaVad V y AT
e
40 df -40 di
50 df 50 d
&nd -60 di
CF 2.50 GHz 1001 pts Span 40.0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.575485 GHz 14,25 dam ML 2.581998 GHz 13.58 dam
T 1 2,5710889 GHz 8.25 dBm Oce Bw 17.822177822 MHz TL L 2,571009 GHz 8.94 dBm Oce Bw 17.902097902 MHz
T2 1 2.5889111 GHz 7.84 dam T2 1 2.5889111 GHz 8.7 dam

L I ]

L U

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 Gbm  Offset 12,10 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.10 dBm) 13.67 dBm)
0 2.5992360 GHZ| - 2.5958790 GHz
) d#-.nw 17.822177822 MHz 1T 17.822177622 MHz|
d Lodn e S insn s refn b o Al alon_ o K N
0 f iflng et 10 f - ,'
v \ 0o
ﬂ I\ ]
-10 df -10 d
] T |
s \ |
20 d FAT T T 20 d = N v
PR = o | oy o ” LV vy N,
Py ey VAT T, A APy Ao
-a0 =G
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,599236 GHz 14.10 dBm ML 2.595870 GHz 13.67 dBm
TL 1 2,566049 GHz 8.72 dBm Occ Bw 17.822177822 MHz TL L 2.5860889 GHz 8.25 dBm Occ Bw 17.822177822 MHz
T2 1 2.6038711 GHz 9.43 dBm T2 1 2.5039111 GHz 9.00 dém
L U J wa L JU J L]
ctrum pectrum
Ref Level 30.00 Gbm  Offset 12,10 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 14.86 dBm| mili] 14.44 dBm|
20 2.6115980 GHZ| - 2.6112790 GHz
17.782217782 MHz| H' Occ Bw 17.782217782 MHz
e A T 1A, " i i T2
10 d = B - 10 di T A — - —
J‘ v\ P o e e
ad 1 0d + !
I\ |
-0 d f 10 d / |
\ [ \
20 d - 20 di T -
o vl N T O T R
30 -30
-40d -40 d
50 df -50 di
60 df -60 de
CF 2.61 GHz 1001 pts Span 40.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2611598 GHz 14.85 dBm ML 2.611279 GHz 14.44 dBm
TL 1 2,6010889 GHz 9.18 dém Occ 8w 17.782217782 MHz TL L 2.5010889 GHz 8.22 dam Occ 8w 17.782217782 MHZ
T2 1 26188711 GHz 8.90 dBm T2 1 2.61868711 GHz 7.99 dbm
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TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A38-16 of 41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072904-01B

LTE Band 38

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

G o)
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] MI[1]
20 20 2
occ b 4.475524476 MHz } Occ B £.991008991 MHz
wd Foymg o ey 10 prenr e el s Ao permnbll
od 0 d T
-10 df 7 -10 d
20 d f 20 d
~ m I TR
A e e -
| fae b s, a0
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.575 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.573869 GHz 13.30 dam ML 2.572363 GHz 13.62 dBm
TL 1 2,5702622 GHz 7.72 dBm Oce Bw 4.475524476 MHz TL L 2.5705445 GHz 7.35 dm Oce Bw £.991008991 MHz
T2 1 2.5747378 GHz 7.75 dam T2 1 2.5795355 GHz 8.54 dam
L U J L JU J L]
ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
11.93 dBm 14.73 dBm)|
87100 GHz 2.5958790 GHz
= 4496 MHzZ| @ 9.010989011 MHz
d - s 2 4t e -
10 e e S T 1 ; 7
] | ‘ |
o 7 T 0 T
/ | | \
10 d + -10 di f
20 d " 20 di [
i v{ A AT -
VN Tl A P o o e S
> g
-0 df -40 d
50 d -50 di
&nd 60 d
CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,593871 GHz 11.93 dBm ML 2.595870 GHz 14.73 dBm
TL 1 2,5927522 GHz 5.45 dbm Oce Bw 4.495504456 MHz TL L 2.5505045 GHz 8.39 dBm Oce Bw 9.010969011 MHz
T2 1 2,5972478 GHz 7.80 dam T2 1 2.5995155 GHz 9.33 dom
L U J wa L JU J L]
ctrum pectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 13.19 dém| mili] 72 dBm)
20 2.61869900 GHz - 2.6134020 GHz
OchiBve 4475524476 MHz| e Occ Bw 0.050949051 MHz|
i AN A ™ A~ VAN A ae
10 df w o q £ X T 10 d - =
! |
od i t od
/ |
BUE i ) -10 di T
/ | / |
20 d f - 20 d T ]
/ PN ot S \
e Y . A N
-4nd - -40 df
50 df -50 di
60 df -60 de
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.615 GHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2.618699 GHz 13.19 dBm ML 2.613402 GHz 14.72 dBm
fy 2.6152622 GHz 7.65 darm oce Bw 4,475524476 MHz TL L 2.5104645 GHz 8.09 dBm Occ 8w 9.050949051 MHz
1 2.6197378 GHz 8.25 dBm T2 1 2.6195155 GHz 9.23 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072904-01B

LTE Band 38

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Moede Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 ™M1[1 12
- 2.57219. - 2.504
Occ B 13.426575427 MHz OcniBve 17.942057942 MHz
» w| A . 4 n P
10 of o \z \,l 10 T 7 T T ] N\,‘
o d \ 0 di |
! \ ‘
10 df -10 di }
/ \ J '
\
20d n P = — 4 A Ty
By P = [N AN [ NP Y= Y S S
-3
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.572195 GHz 14.58 dam ML 2.584515 GHz 12.57 dam
T 1 2,5707867 GHz 5.73 dm Oce Bw 13.426573427 MHz TL L 2,571009 GHz 8.22 dBm Oce Bw 17.942057942 MHz
T2 1 25842133 GHz 7.34 dam T2 1 2588951 GHz 6.37 dam
L U J L JU J L]
ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Moede Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
3.41 dBm)| 12.79 dBm)|
- 2.5940410 GHz - 2.5971980 GHZ]
[ 13.996605397 MHz 17.902097902 MHz
104 T S e 0 S Ve AT T
/ | e
od 2 T 0 d
| \ | |
-10 d -10 de -
/ J |
20 d — - 20 d -
o o s it ket AP N L Arei N
8Py 33040 =
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
ype | Ref | Tre -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Tr K-val ¥-val Functi Function Result T Ref | Tr X-val ¥-val Functi Function Result
ML f 2.504041 GHz 13.41 dam ML 2.507198 GHz 12.79 dam
T 1 25803167 GHz 7.28 dBm Oce Bw 13.396603397 MHz TL L 2,588009 GHz 6.68 dBm Oce Bw 17.902097902 MHz
T2 1 2.6017133 GHz 7.09 darm T2 1 2.5039111 GHz 6.28 dam

L I

L U

Highest Channel /

15MHz / 64QAM

Highest Channel /

20MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.80 dm| mili] 11.73 dBm|
20 2.6083040 GHZ| - 2.6045250 GHz
Oce B 13.456543457 MHz M Oce B 17.822177822 MHz
[0 P - X
104 Y S = e 104 ; e Ty
T = = ~\~\ ] T w A
od ﬂ T od +
|
BUE! ‘ -10d T
20 df L B 20 df -
o L it o) s .
a - Y i " Yy i e 2 Lt Aa g [
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2608904 GHz 12.80 dBm ML 2.604525 GHz 11.73 dém
1 26057268 GHZ 8.62 dBm oce Bw 13.456543457 MHz T1 1 2.601049 GHz 7.30 dBm oce Bw 17.822177822 MHz
1 26191833 GHz .89 dbm T2 1 2.61868711 GHz 5,18 dém

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A38-18 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072904-01B

Conducted Band Edge

LTE Band 38/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um 7

Ref Level 30.00 dBm  Offset 16,10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.10 de Mode Auto Sweep

SGL Count 100/100 SGL Caunt 100/100

@1 AvaPwr (@1 vgPuwr

Limit §heck PARS | SPURIGHE GHnEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PASS N 20 dbife -pumg.i IS LINE ABS PASS
1 (

10 dBm Il 10 dBm - Jk

0ds lk 0 dBm J

-10 dBm ) ‘t -10 derm 1‘

SPURIOUS_LINE_ABS -20 dem J I

-30 dBm 1 _30 dBm iy

240, d8m, z I 5 g v e o dBm 1 o P | - " ro—

50 dBm S0

-60 dBm -50 dBm

Start 2.545 GHz 10005 pts Stop 2.575 GHz ||l start 2.615 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2:545 GHz 2.564 GH2 1.000 MH2 256348 GHz -37.99 dém -12.09 dB 2,615 GHz 2.620 GHz 100.000 kHz 261570 GHz 21.69 dbm -8.11 d&
2,564 GHz 2.565 GHz 1.000 MHz 2.56487 GHz -36.52 dem -23.53 d& 2620 GHz 2621 GHe 100,000 kHz 2 62001 GHz 1425 dBm 425 dp
2.565 GHz 2.569 GHz 1.000 MHz 2.56894 GHz -18.64 d&m -8.64 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62114 GHz -22.81 dbm ~12.81 db
2,569 GHz 2.570 GHz 100,000 kHz 2.56998 GHz -15.37 dém -5.37 dB 5 525 CH= 2896 GHz 1,000 MHz 262585 GHz 3474 dBm 2174 db
2,570 GHz 2,575 GHz 100,000 kHz 257035 GHz 21.92 dem -8.07 d& 5 856 GHz 5845 GHz 1,000 Mz 562622 GHe ~37.76 cbm 1276 B
T
] we I [ >
Date: 18.AUG.2020 01:20:38

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 16,10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PARS
on dhlpe_$PURIOUS LINE ABS BABS 20 chipe_$PURIOUS LINE ABS PASS
10 dem
ode
-10 dem . il
SPURIDUS_LINE_ABS ‘ |
o ..Mwm A
-40 dBm 40 dBm =
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.575 GHz || start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.504 GHz 1.000 MHz 2.56291 GHz =32,70 dbm -7.70 d8 2,615 GHz 2.620 GHz 100.000 kHz 261822 GHz 8.58 dBm -21.42 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56416 GHz -31.84 dBm -18.84 db 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -23.89 dBm -13.99 d8
2565 GHz 2.569 GHz 1.000 MHz 256894 GHz -22.28 dém -12.28 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62108 GHz -27.46 dBm -17.45 d&
2,569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -24.54 dém -14.54 dB 5 655 GHe 3 696 GH2 1.000 M2 2.69520 GHz 33,42 dbm 20 42 dB
2,570 GHz 2.575 GHz 100,000 kHz 2.57051 GHz £.69 dém -21.31 dB .626 GHz 2.645 GHz 1.000 MHz 5.69870 GHz 34 42 dBm 542dn
T
I J1 "
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072904-01B

LTE Band 38 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 16.10 dB Mode Auto Sweep Ref Level 20,00 dém  Offset 16.10 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES N 20 chife_PURIOLS LINE 4BS PASS
10 dBm ﬂ 10 dBm
0de {I\ 0 dom J 'l
-10 dBm ] -10 dBm f
h u i
e e | . |
SPURIOUS_LINE_ABS “| 20 dBm I
-30 dem ﬂ -30 dBm
40,08 = . skl et 1 Ay cem T S
-60 dBm &0 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||l start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
£2.345 GHZ 2.564 GH2 1,000 MHz 2.56365 GHz -39.65 dBm -14.65 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61067 GHz 20.59 dBm -9.41 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56497 GHz -37.08 dém -24.08 d& 2,620 GHz 2,621 GHz 100.000 kHz 2,62001 GHz -13.24 dBm -3.24 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56885 GHz -22.89 dém -12.89 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62121 GHz -25.17 dBm -15.17 dB
2.569 GHz 2.570 GHz 100000 kHz 2.57000 GHz -16.08 dBm -6.08 dB 625 GHz 2626 GHz 1000 MH= 5 Eate0 oHe ~3%.04 dom on i dm
2.570 Ghz 2.575 GHz 100.000 kHz 2.57031 GHz 21.38 dBm -8.62 db 2.626 GHz 2.645 GHz 1.000 MHz 2.62794 GHz -39.33 dBm -14.39 dB
Y
i 1 P

8.AKUG. 2020

01:21:13

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm

Offset 16.10 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 16.10 dB

Mode Auto Sweep

SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
o0 HEFJH sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
i !
ode , | dem \
-10 dam ] f 10 dem l
SPURIDUS_LINE_ABS 20 dem T I
-30 dBm -30 dem l Rt ™
dim 40 dBm L s LS
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[| Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56302 GH2 -32.25 dém -7.25d8 2,615 GHz 2.620 GHz 100.000 kHz 261847 GHz 7.64 dBm -22.36 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56500 GHz -30.60 dBm -17.60 db 2.620 GHz 2.621 GHz 100.000 kHz 2.62002 GHz -28.28 dBm -18.28 dB
2565 GHz 2.569 GHz 1.000 MHz 256895 GHz -21.59 dém -11.59 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62108 GHz -27.42 dBm -17.42 dB
2,569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -26.14 dém -16.14 dB 5 655 GHe 3 696 GH2 1,000 Mz 2.69523 GHz 32.27 dBm 1927 a8
2.570 GHz 2.575 GHz 100.000 kHz 2.57127 GHz 7.46 dBm -22.54 d& 2.626 GHz 2.645 GHz 1.000 MHz 2.62602 GHz -33.91 dbm -8.91 db
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LTE Band 38/5MHz/64QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

Spectrur x| spectrum
Ref Level 30.00 dBm  Offset 16,10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.10 de Mode Auto Sweep
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__Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Fraquency | Powerabs | Alimit |
2:545 GHz 2.564 GH2 1.000 MH2 256377 GH2 -38.62 dém -13.62 dB 2,615 GHz 2.620 GHz 100.000 kHz 261570 GHz 19.57 dbm -10.03 dB
2.564 Gz 2.565 GHz 1.000 MHz 2.56490 GHz -36.81 dBm -23.81 d8 2.620 GHz 2.621 GHz 100,000 kHz 2.62001 GHz -19.03 dBm -9.03 de
2.565 GHz 2.569 GHz 1.000 MHz 2.56897 GHz -27.07 dém -17.07 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62132 GHz -27.90 dbm -17.90 db
2.569 GHz 2.570 GHz 100000 kHz 2.57000 GHz -20.10 dBm -10.10 dB 5 525 CH= 2626 GHz 1,000 MHz 5 62505 CHe 36 62 dBm 232 db
2.570 GHz 2.575 GHz 100.000 kHz 2.57033 GHz 19.82 dBm -10.18 dB 2,626 GHz 2,645 GHz 1,000 MHz 2,62653 GHz -38.28 dbm -13.28 db
—
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Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56343 GHz -33.87 dBm -B.67 d& 2.615 GHz 2.620 GHz 100.000 kHz 2.61571 GHz 5.73 dBm -24.27 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56474 GHz -31.78 dém -18.79 d& 2.620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz -29.62 dBm -19.62 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56874 GHz -23.41 dém -13.41 d8 2.621 GHz 2.625 GHz 1.000 MHz 2.62126 GHz -28.62 dBm -18.62 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.56959 GHz -27.13 dBm -17.13 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62508 GHz 233,16 dBm 220,16 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57380 GHz £.21 dém -23.79 d8 2,626 GHz 2.645 GHz 1.000 MHz 2.62602 GHz -35.85 dbm -10.85 dB
—
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LTE Band 38/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 16.10 dB Mode Auto Sweep Ref Level 20,00 dém  Offset 16.10 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
£2.395 GHZ 2.560 GH2 1,000 MHz 2.55982 GHz -41.57 dém -16.57 dB 2.610 GHz 2.620 GHz 100.000 kHz 2.61042 GHz 22.20 dBm ~7.80 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56451 GHz -39,22 dem -26.22 d 2 520 GHe 2621 GHz 200000 kHz 2 2001 OHe ~16.68 dBm e de
2.565 GHz 2.569 GHz 1.000 MHz 2.56891 GHz -24.18 dém -14.18 d 2.621 GHz 2.625 GHz 1,000 MHz 2.62102 GHz -31.48 dBm -21.48 dB
2.569 GHz 2.570 GHz 200,000 kHz 2.56999 GHz -15.43 dBm -5.45 dB 625 GHz 2,630 GHz 1000 MH= 5 eotas ore 3657 dbm it
2.570 Ghz 2.580 GHz 100.000 kHz 2.57051 GHz 21.22 dBm -8.78 d& 2.630 GHz 2.645 GHz 1.000 MHz 2.63015 GHz -40.88 dBm -15.88 dB
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Spectru Spectrum
Ref Level 30.00 dBm  Offset 16,10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.10 de Mode Auto Sweep
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__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2546 GHz £.500 GHz 1.000 MHz 2.55077 GHz =36,54 dém cil.54 dB 2,610 GHz 2.620 GHz 100.000 kHz 261353 GHz 5.89 dBm -24.11 dB
2.560 GHz 2.565 GHz 1.000 MHz 256424 GHz -22.97 dBm -9.97 db 2.620 GHz 2.621 GHz 200.000 kHz 262001 GHz -26.81 dBm -16.91 dB
2565 GHz 2.569 GHz 1.000 MHz 256844 GHz -22.82 dém -12.82 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62229 GHz -29.28 dem -19.28 d&
2.569 GHz 2.570 GHz 200,000 kHz 2.56997 GHz -27.31 dBm -17.31 dB 5 655 GHe 3,630 GH2 1,000 Mz 2.69611 GHz 2862 dBm Jice2 ds
2.570 GHz 2.580 GHz 100.000 kHz 2.57778 GHz 5.36 dBm -24.64 di 2.630 GHz 2.645 GHz 1.000 MHz 2.63101 GHz -34.77 dbm -9.77 db
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LTE Band 38/ 10MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge /1 RB

Spectrur x| spectrum

Ref Level 30.00 dBm  Offset 16.10 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 16.10 dB Mode Auto Sweep
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__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
£2.395 GHZ 2.560 GH2 1.000 MHz 255991 GHz -41.53 dBm -16.53 dB 2,610 GHz 2.620 GHz 100.000 kHz 261942 GHz 21.41 dém -8.59 d8
2.560 GHz 2.565 GHz 1.000 MHz 2.56495 GHz -38.43 dBm -25.43 db 2.620 GHz 2.621 GHz 200.000 kHz 2.62005 GHz -18.17 dBm -8.17 d8
2565 GHz 2.569 GHz 1.000 MHz 2.56898 GHz -23.55 dBm -13.55 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62107 GHz -26.99 dBm -16.99 d&
2.569 GHz 2.570 GHz 200,000 kHz 2.57000 GHz -17.87 dém 2,625 GHz 2.630 GHz 1,000 MHz 2.62530 GHz -37.51 dBm -24.51 dB
2.570 GHz 2.580 GHz 100.000 kHz 2.57058 GHz 21.86 dBm 2.630 GHz 2.645 GHz 1,000 MHz 263013 GHz -40.73 dBm -15.73 dB
——
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] j [ >
Date: 18.AUG.2020 01:25:56 18
Spectrum mr || Spectrum
Ref Level 30.00 dBm  Offset 16,10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.10 de Mode Auto Sweep
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__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2546 GHz £.500 GHz 1.000 MHz 2.56097 GHz =35,13 dbm Zi0.13 dB 2,610 GHz 2.620 GHz 100.000 kHz 261067 GHz 4.98 dBm -25.02 db
2.560 GHz 2.565 GHz 1.000 MHz 2.56455 GHz -22.81 dém -9.81 d& 2.620 GHz 2.621 GHz 200.000 kHz 2.62001 GHz -31.51 dBm -21.51 d8
2565 GHz 2.569 GHz 1.000 MHz 256854 GHz -22.44 dBm -12.44 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62417 GHz -29.59 dam -19.59 d&
2,569 GHz 2.570 GHz 200.000 kHz 2.56996 GHz -27.25 dém -17.29 dB 5 655 GHe 2,630 GHz 1,000 Mz 2.69530 GHz ~25.63 dBm 1663 dB
2.570 GHz 2.580 GHz 100.000 kHz 2.57839 GHz 4.25 dBm -25.75 d& 2.630 GHz 2.645 GHz 1.000 MHz 2.63090 GHz -34.32 dbm -9.32 db
—_—
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SPORTON LAB.
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Report No. : FG072904-01B

LTE Band 38/10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 30.00 dBm  Offset 16,10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2:545 GHZ 2.560 GH2 1.000 MH2 2.55963 GHz -41.72 dBm -16.72 dB 2.610 GHz 2.620 GHz 100.000 kHz 2.61544 GHz 18.72 dBm ~11.28 db
2.560 GHz 2.565 GHz 1.000 MHz 2.56430 GHz -40.36 dém -27.36 d& 2.620 GHz 2.621 GHz 200.000 kHz 2,62000 GHz -30.98 dBm -20.98 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56896 GHz -33.96 d&m -23.96 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62102 GHz -33.01 dbm -23.91 dB
2.569 GHz 2.570 GHz 200,000 kHz 2.57000 GHz -26.53 dBm -16.53 dB 5 525 CH= 2,630 GHz 1,000 MHz 5 62507 CHe 3530 dbm ~26.30 db
2.570 GHz 2.580 GHz 100.000 kHz 2.57059 GHz 18.86 dBm -11.14 dB 2,630 GHz 2,645 GHz 1,000 MHz 2,63031 GHz -41.51 dbm -16.51 db
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Rangelow | RangeUp | RBW | Frequency | __Powerabs | aAlimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
2.545 GHz 2.560 GHz 1.000 MHz 255864 GHz -36.74 dBm -11.74 d& 2,610 GHz 2.620 GHz 100.000 kHz 261152 GHz 3.45 dBm -26.55 dB
2.560 GHz 2.565 GHz 1.000 MHz 2,56498 GHz -24.10 dBm -11.10 dB& 2,620 GHz 2.621 GHz 200.000 kHz 2,62001 GHz -32.96 dem -22.96 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56675 GHz -23.88 dém -13.88 d& 2,621 GHz 2,625 GHz 1.000 MHz 262101 GHz -30.56 dBm -20.56 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56959 GHz -28.80 dBm -18.80 dB 2,625 GHz 2.630 GHz 1.000 MHz 2.62503 GHz ~31.11 dem ~18.11 dB
2,570 GHz 2.580 GHz 100,000 kHz 2,57783 GHz 3.24 dBm -26.76 dB 2,630 GHz 2.645 GHz 1.000 MHz 2,63018 GHz -36.43 dBm “11.43 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072904-01B

LTE Band 38/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 16.10 dB Mode Auto Sweep Ref Level 20,00 dém  Offset 16.10 db Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
£2.345 GHZ 2.555 GH2 1,000 MHz 2.54714 GHz -41.54 dém -16.54 dB 2.605 GHz 2.620 GHz 100.000 kHz 2.61910 GHz 21.41 dBrm 8.5 db
2.555 GHz 2.565 GHz 1.000 MHz 2.56377 GHz -40.38 dém -27.38 d& 2.620 GHz 2.621 GHz 300.000 kHz 2.62000 GHz -21.21 dBm -11.21 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56887 GHz -28.80 dém -18.80 d8& 2.621 GHz 2.625 GHz 1,000 MHz 2.62107 GHz -32.95 dBm -22.95 dB
2.569 GHz 2.570 GHz 300,000 kHz 2.56998 GHz -17.33 dBm -7.33 dB 625 GHz 2635 Ghz 1000 MH= 5 Eaten oHe 3736 dom Errer
2.570 Ghz 2588 GHz 100.000 kHz 2.57081 GHz 20.95 dBm -9.04 dB 2.635 GHz 2.645 GHz 1.000 MHz 2.63906 GHz -41.53 dBm -16.93 dB
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__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.545 GHz 2.555 GHz 1.000 MHz 2.54713 GHz -37.00 dém -12.00 d8 2.605 GHz 2.620 GHz 100.000 kHz 2.60620 GHz 4.02 dBm -25.98 dB
2.555 GHz 2.565 GHz 1.000 MHz 2.55467 GHz -22.89 dBm -9.89 db 2.620 GHz 2.621 GHz 300.000 kHz 262001 GHz -27.14 dBm -17.14 dB
2565 GHz 2.569 GHz 1.000 MHz 256781 GHz -20.82 dém -10.82 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62245 GHz -26.00 dBm -16.00 d&
2,569 GHz 2.570 GHz 300.000 kHz 2.56999 GHz -24.68 deém -14.68 dB 5 655 GHe 3 635 GH2 1,000 Mz 2.69760 GHz ~25.72 dBm S1272 8
2.570 GHz 2.585 GHz 100.000 kHz 2.57878 GHz 3.84 dBm -26.16 d& 2.635 GHz 2.645 GHz 1.000 MHz 2.63982 GHz -36.47 dbm ~11.47 dB
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SPORTON LAB.
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Report No. : FG072904-01B

LTE Band 38/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum
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__Rangelow | Rangeup | RBW | Freguency |__powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
2.545 GHz 2.555 GHz 1.000 MHz 2.54653 GHz -41.68 dBm -16.68 dB 2.605 GHz 2.620 GHz 100.000 kHz 2.61917 GHz 21.55 dBm -8.45 db
2,555 GHz 2.565 GHz 1.000 MHz 2,56408 GHz -40.13 dém -27.13 dB 2.620 GHz 2.621 GHz 300.000 kHz 2.62001 GHz -21.96 dBm -11.96 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56881 GHz -30.19 d&m -20.19 dé 2.621 GHz 2.625 GHz 1.000 MHz 2.62105 GHz -33.70 dBm -23.70 de
2,569 GHz 2.570 GHz 300,000 kHz 2.56959 GHz -15.05 dBm -9.05 d& 5 625 GH= 3 635 GH2 1,000 Mz 262550 GHz 37 43 dBm 2443 db
2.570 GHz 2.585 GHz 100.000 kHz 2.57084 GHz 20.79 dBm -9.21 d& 2.635 GHz 2.645 GHz 1.000 MHz 2.63527 GHz -41.94 dbm -16.94 dB
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2:545 GHz 2,565 GHz 1.000 MHz 2.55457 GHz -37.27 dBm -12.27 d8 2.605 GHz 2.620 GHz 100.000 kHz 2.61039 GHz 2.60 dBm -27.20 db
2.555 GHz 2.565 GHz 1.000 MHz 2.56442 GHz -22.61 dém -9.61 de 2.620 GHz 2.621 GHz 300.000 kHz 2,62003 GHz -30.58 dBm -20.58 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56879 GHz -21.37 dém -11.37 dg 2.621 GHz 2.625 GHz 1,000 MHz 2.62473 GHz -26.17 dbm ~16.17 dB
2,569 GHz 2.570 GHz 300.000 kHz 2.56959 GHz -25.76 dém -15.76 dB 5 525 CH= 2635 GHe 1,000 MHz 262767 e 25 79 dBm 12798
2.570 GHz 2.585 GHz 100.000 kHz 2.58298 GHz 3.02 dém -26.08 dB 2,635 GHz 2,645 GHz 1,000 MHz 2,63558 GHz -36.73 dbm -11.73 dB
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LTE Band 38/ 15MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB
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2,545 GHz 2.555 GHz 1.000 MHz 2.55094 GHz -41.37 dBm -16.37 d& 2,605 GHz 2.620 GHz 100.000 kHz 2.61514 GHz 19.13 dém -10.87 db
2,555 GHz 2.565 GHz 1.000 MHz 2,56418 GHz -40.62 dém -27.62 dB 2.620 GHz 2.621 GHz 300.000 kHz 2.62000 GHz -26.57 dBm -16.57 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56848 GHz -36.25 dBm -26.25 d8 2,621 GHz 2.625 GHz 1,000 MHz 2.62150 GHz -37.06 dBm -27.06 dB
2,569 GHz 2.570 GHz 300,000 kHz 2.56959 GHz -26.22 dBm -16.22 dB 2,625 GHz 2.635 GHz 1,000 MHz 262568 GHz -39.80 dBm -26.30 dB
2.570 GHz 2.585 GHz 100.000 kHz 2.57089 GHz 18.65 dBm -11.35 dB 2.635 GHz 2.645 GHz 1.000 MHz 2.64037 GHz -42.18 dBm -17.18 dB
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2.545 GHz 2.555 GHz 1.000 MHz 2.55376 GHz -37.65 dBm -12.65 dB 2.605 GHz 2.620 GHz 100.000 kHz 2.60750 GHz 1.99 dBm -28.01 dB
2.555 GHz 2.565 GHz 1.000 MHz 256373 GHz -24.27 dém -11.27 dB 2.620 GHz 2.621 GHz 300.000 kHz 2.62002 GHz -32.91 dBm -22.91 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56791 GHz -23.20 d&m -13.20 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62493 GHz -28.38 dbm -18.38 dB
2,569 GHz 2.570 GHz 300,000 kHz 2.56902 GHz -28.11 dBm -18.11 dB 2.625 GHz 2.635 GHz 1,000 MHz 2.62551 GHz 28.58 dbm Z15.58 dB
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LTE Band 38/ 20MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum
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2.545 Gz 2,550 GHp 1,000 MHz 2:54932 GHz -41.59 dBm -16.59 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.61892 GHz 21.60 dBm -8.20 dB
2.550 Gz 2.565 GHz 1.000 MHz 2.56247 GHz -40.18 dBm -27.18 d& 2.520 GHz 2.621 GHz 500.000 kHz 2.62001 GHz -21.43 dBm -11.43 dB
2.565 GHz 2.569 GHz 1.000 MHz 256888 GHz -31.09 dBm -21.09 d& 2.621 GHz 2.625 GHz 1.000 MHz 2.62166 GHz -34.86 dBm -24.86 dB
2.565 GHz 2.570 GHz 500.000 kHz 2.57000 GHz -18.90 dBm -8.90 dB 625 GHz 640 CHe 1000 MH= 5 eae7n oHe 37 e o4t e
T o 100.000 kHz 257112 GHz 20.78 d3m -5.22 d8 2.640 GHz 2.645 GHz 1,000 MHz 2.64195 GHz -41.98 dBm -16.98 dB
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2546 GHz £.550 GHz 1.000 MHz 2.54905 GHz =36,89 dém -i1.89 dB 2,600 GHz 2.620 GHz 100.000 kHz 260517 GHz 3.03 dBm -26.97 db
2.550 GHz 2.565 GHz 1.000 MHz 2.56479 GHz -22.79 dém -9.79 d& 2.620 GHz 2.621 GHz 500.000 kHz 2.62003 GHz -24.89 dBm -14.80 dB
2565 GHz 2.569 GHz 1.000 MHz 256898 GHz -20.69 dém -10.69 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62335 GHz -24.42 dBm -14.42 d&
2,569 GHz 2.570 GHz 500.000 kHz 2.57000 GHz -21.95 dém -11.39 dB 5 655 GHe 3 640 GH2 1,000 Mz 2.62700 GHz 5.4 dBm 12,49 a8
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Ref Level 30.00 dBm  Offset 16,10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS \ 20 ghifie_EPURIOUS LINE 4BS PALS,
10 dBm J‘ 10 dBm ﬁ
0de h 0 dom H ‘
-10 dem . fl \ -10 dém ;‘ !\
SPURIOUS_LINE_ABS ! -20 dem i
-30 dem \ ﬂ -30 dBm f }
S0dam i, W Jl (| -4b cem «W‘;"“
i, lA ﬂ “ F MM
50 dam R T T N L P v} ;adem yroe | oo o T
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.59 GHz ] || Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2:545 GHZ 2550 GH2 1.000 MH2 2.54646 GHz -41.63 dBm -16.63 dB 2.600 GHz 2.620 GHz 100.000 kHz 2.61894 GHz 21.17 dém -6.83 db
2.550 GHz 2.565 GHz 1.000 MHz 2.56214 GHz -40.20 dém -27.20 d& 2.620 GHz 2.621 GHz 500.000 kHz 2,62000 GHz -22.48 dBm -12.48 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56883 GHz -32.49 dém -22.49 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62149 GHz -36.39 dbm -26.39 dB
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2.545 GHz 2.550 GHz 1.000 MHz 2.54522 GHz -36.62 dBm -11.62 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.61035 GHz 1.65 dBm -28.35 db
2.550 GHz 2.565 GHz 1.000 MHz 2.56481 GHz -23.67 dém -10.67 dB 2.620 GHz 2.621 GHz 500.000 kHz 2.62007 GHz -27.99 dBm -17.99 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56820 GHz -22.16 dém -12.16 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62350 GHz -25.26 dBm -15.26 dB
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LTE Band 38/20MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum
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Conducted Spurious Emission
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Spectrum u%;" ectrum ué]
Ref Level 0.00 dBm  Offset 16.10 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 15,10 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
_10 AP R REGUE A BE nabe _10 dBTP—bRURIGUE e ABS nak
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
. T e, NP NI .
\ 40 dBm—g v et
-50 dBm
60 dBm
=70 dBm
-80 dBm
-an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 961.94653 MHz 42,46 dbm -17.46 dB 30,000 MHz 1,000 GHz 1.000 MHz 951.28186 MHz -42.76 dBm -17.76 db
1.000 GHz 2,550 GHz 1.000 MHz 2.49402 GHz -40.77 dBm -15.77 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.49402 GHz -40.03 dBm -15.03 d&
2,640 GHz 3.000 GHz 1.000 MHz 2.64728 GHz -38.80 dBm -13.80 dB 2,640 GHz 3,000 GHz 1.000 MHz 2.6472% GHz -38.23 dBm -13.23 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89476 GHz -37.37 dBm -12.37 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.98225 GHz -37.14 dBm -12.14 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.98725 GHz -38,08 dBm -13.08 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.09758 GHz -37,99 dBm -12.99 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.52626 GHz -36.75 dbm -11.75 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.62467 GHz -36.50 dBm -11.60 db
14.000 GHz 18.000 GHz 1.000 MHz 15.78403 GHz -34.25 dBm -9.25 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.78503 GHz -34,18 dBm -9.18 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.68566 GHz -35.02 dBm -10.02 dB 18.000 GHz 27,000 GHz 1.000 MHz 20.34962 GHz -35.00 dBm -10.00 dg
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30.000 MHz 1.000 GHz 1.000 MHz 982.79110 MHz -42.56 dBm -17.56 dB 30,000 MHz 1,000 GHz 1.000 MHz 981.23683 MHz -42.51 dBm -17.51 dg
1.000 GHz 2,550 GHz 1.000 MHz 2.51610 GHz -35.87 dBm -10.87 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.51649 GHz -38.49 dBm -13.49 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.66996 GHz -38.60 dBm -13.60 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.66978 GHz -39.82 dBm -14.82 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95926 GHz -37.26 dBm -12.26 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -37.32 dBm -12.32 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.22088 GHz -38.04 dBm -13.04 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.09908 GHz -37.92 dBm -12.92 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.94526 GHz -36.72 dBm -11.72 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.91276 GHz -36.69 dBm -11.69 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.79453 GHz -34.28 dBm -9.28 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.77603 GHz -34.28 dBm -9.28 d&
18.000 GHz 27.000 GHz 1.000 MHz 12.73115 GHz -34,95 dBm -9,95 dB 18.000 GHz 27,000 GHz 1.000 MHz 12.70766 GHz -34.79 dBm -9.79 dB
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30.000 MHz 1.000 GHz 1.000 MHz 966.73313 MHz -42.70 dBm -17.70 dB 30.000 MHz 1.000 GHz 1.000 MHz 941.10185 MHz -42.54 dBm -17.54 dB
1.000 GHz 2.550 GHz 1.000 MH2 2.53896 GHz -39.85 dBm -14.85 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.53896 GHz -38.66 dBm -13.66 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.69226 GHz -38.70 dBm -13.70 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.69226 GHz -39.87 dBm -14.87 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90976 GHz -37.46 dBm -12.46 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94226 GHz -37.37 dBm -12.37 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.23738 GHz -38.00 dBm -13.00 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.23188 GHz -38.02 dBm -13.02 d8
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14.000 GHz 18.000 GHz 1.000 MHz 15.77203 GHz -34.20 dBm -9.20 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.78303 GHz -34.21 dBm -9.21 dB
18.000 GHz 27.000 GHz 1.000 MHz 12.71965 GHz -34.81 dBm -9.81 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.74815 GHz -34,89 dBm -0.89 d&
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@1 AugPwr (@1 avgPwr
Limit gheck PARS Limit heck PARS
10 dBME—GRURICUS LINE ABS naks 10 dBIE—BRURIOUS MINE ABS ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPU LINE_ABS
A Ao P PP
N i -40 dBm
=
-50 dBm -50 dBm
-60 dB -50 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
a0 de 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up REW | Freguency | Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 933.83058 MHz -42.69 dBm -17.69 dB 30,000 MHz 1,000 GHz 1.000 MHz 947.40380 MHz -42.62 dBm -17.62 dg
1.000 GHz 2,550 GHz 1.000 MHz 2.49402 GHz -39.71 dBm -14.71 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.45402 GHz -39.11 dém -14.11 d8
2.640 GHz 3.000 GHz 1.000 MHz 2.64729 GHz -38.59 dBm -13.59 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.64729 GHz -38.10 dBm -13.10 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97775 GHz -37.33 dBm -12.33 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92526 GHz -37.31 dBm -12.31 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.22788 GHz -37.74 dBm -12,74 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.00108 GHz -37.75 dém -12.75 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.92026 GHz -36.53 dBm -11.53 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.92726 GHz -36.71 dBm -11.71 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.78753 GHz -34.38 dBm -9.38 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.77203 GHz -34.32 dBm -9.32 d8
18.000 GHz 27.000 GHz 1.000 MHz 20.34112 GHz -35.02 dBm -10.02 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.31162 GHz -35.02 dBm -10.02 dB
) e
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